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Horizontal Test Bed
35 meterlong /5oot

Dynamica Ropes offers break tests up to 500 t for fiber ropes, steel wire ropes, chains, lifting slings and other

types of lifting gear.
All tests are 100% digitally integrated and testing of fiber ropes is done according to ISO 2307:2010.

Our Test Bed is flexible and allows modifications for tailor made test set-ups. According to the standards/test
procedures to be applied, the Test Bed can be programmed to sequence loading rates, pause and cycle in
advance.

Video documentation on request.
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Maximum load: 500t

Maximum test length: 35m
Inside bed width:  + _16m
Maximum stroke: LB 3Qm
Three cylinders to secure 'precise
test results »
Cylinder 1: 10t
Cylinder 2: 50t
Cylinder 3: 500t

Test types
- Break test
- Non-destructive test
- Test of elongation
- Proof loading
- Prototype testing




Splice Courses & Rope Test

Dynamica Ropes offers Splice Courses, where customers
have the oppertunity to learn how to splice ropes made
with Dyneema®. During the course you will get the chance
to test the quality of your splicing using our in-house Test
Bed.

The course is held in our production facilities in Denmark
and the program will be designed according to customer’s
needs.

Depending on the methods of splicing the course can vary
between 1-3 days.

The customer receive a “Splicer Certificate”,
instructions, manuals and video records which will help
to carry on with the splicing methods learned during the
course.




Ren |
tal & Certification service

Contact us i

us if you [

et are interested i

can be delivered with(:lcelznt?ﬁOOking
rtificates

pvrah“"“ch
popes APS

4% 76229015

Tel
G@aynans -t

Fax
eomaik Ay e

Qe

fest DA
Type of Test D-Jrr‘-amma Teost 1
Froot Laad: 75O
Sgen‘mwﬂ agmm SKTE
Faswed BY £ "
File WArne. Dynamicd Ropes AS. \60200\%. Drymanied Teat it esv
comment: /
Tost Rosulls
Load mam Soke (e igeoait. (M e fn-s? paumibes OF Cyces
TR 2.0 0 a9l T2 00000 3 Prog,
E u
Mau\e\\um: et 76.9 ’\039‘37\0 2328 ot TY
Llangation (%3 43 % -
Test En ppacimen peeak o8t ST ize / Lisn, DYN;
Load v Tim® £th mi
/a4 ea s
209 1 1 cca, afe,
| Materjy). S5orig, Singi, Life
w0 | ! A * * el sling
ot \ _‘/ Wiy 2,
prey | ;_/ v 60 y
lent; PES
20} \ F N ifien s Dy ES ¢,
= \ 7 ication: Neg, mass over
E oot i : 10 K73
ot \ -
/ i,
&0 '/ \\ \\\ 2 u-lifg
a0 /‘/\( T i
/
| /
20} # N /
e Yo \» /
A e / sl
G0 -2 .08
Fime (iR E4]
Ccomment
st rasults e acceptabie: |58}
Jess results 37 vt acEapiabie: [ -
Tested O saHM SPLICE ambH ProotLoad pastruction Test Maching senal §
& Catprated 2 accordanc® with EN 150 750042004 riess 1090 p252.20! 5 with)

RTIFIE
LR 8y

F/

Sellih |
ihca —_— ACh+“eS‘

aipoad b
=t by Achilies

% Quas | (=)
.DNV-GL/ @ IM

Qualified
N

MARITIME

ISO 9001

DNV GL B
u
SINESS ASSURANCE DENMA
RK A/S

5 i
e

dynami
ica@dynamica-ropes.com

wWwWw i
.dynamica-ropes.com




